PART NAME

Screw, Heat Control Valve
Counterweight. . . ...........
Counterweight, Heat Control Valve . .

Key, Heat Control Valve

Counterwelight. . . ... ........

Washer, Heat Control Valve

LR T R Tt S SR S o i 2 i
Thermostat, Heat Control Valve. . . .

Stop, Heat Control Valve

Counterweight. . . . . .. .. .. ...
Shaft, Heat Control Valve . . . . . ...
Manifold, Exhaust . . . .. .. 000 u .
Gasket, Manifold to Block., .. ... ..
Stud, Manifold to Block, 1-3/4" . . . .
‘Stud, Manifold to Block, 2-1/8" . . . |
Stud, Manifold to Block, 1-1/2" . | ..
Nut, Manifold to Block . . .. ......
Valve, Heat Control. ... ........

¥

20

KEY

15

16

17

18
19
20

21
22
a3

24
25

.

PART NAME

“Locknut, Exhaust Pipe to
AT T o e e e s b L

Lockwasher, Exhaust to Intake

Manifold® = s s

Bolt, Exhaust to Intake

ST 52 n'e o6 oa 0 SIBEE & o
Bolt, Exhaust Pipe. . . . ... .....
Manifold, Intake . ...........-

Gasket, Exhaust to Intake

B ENRIIG] s e a0 o6 e
Stud, Carburetor to Manifold. . . . .
Gasket, Carburetor to Manifold . . ..

Lockwasher, Carburetor to

Manifold: - -sm el e ol Lot
Jam Mut, Carburetor to Manifold . . .

Bushing, Heat Control Valve

T ot e

3.000

4.000
5.040

3,000

3.000
3.690
3.690

3.680
3.890

5,010



KEY

™

@ en i L3 By e

=1

10
11

® -

13
14

PART NAME

Manifold, Intake . . .. .......% ..
Stud, Carburetor to Manifold. . . ...
Gasket, Manifold to Block. . .. .. ..
Stud, Manifold to Block. . . .. .....
Stud, Manifold to Block, Ends . .. . .

Gasket, Exhaust to Intake

Manfinld® . R
Valve, Heat Control. . . ... ... ...
Bushing, Heat Control Valve . . .. ..
Nut, Manifold to Block . . ... .....
Retainer, Manifold to Block, . ... ..
Manifpld, Exhaust . . . ..........

Flalwasher, End Stud, Manifold

o' Block .o e
Locknut, Exhaust Pipe to Manifold . .
Bolt, Exhaust Pipe to Manifold. . . . .

GROUP

3.000
3.690
3.000
3.000
3.000

3.000
5,010
5.010
4,000
3.000
5.000

3,000
5.040
5.040

KEY

15

16
17

18

19

20
21

22
23
24
25

PAHRT NAME

Lockwasher, Intake to Exhaust

AT L e e
Bolt, Intake to Exhaust Manifold. . . .

Screw, Heat Control Valve

Counterweight. . oo ... 05 .. e

Key, Heat Control Valve

Counterweight. . . . .. .. ...« aa

Stop, Heat Control Valve

Counterweight. . ... .. .. ... ...

Counterweight, Heat Control Valve . .

Nut, Heat Control Valve

Counterweight . ............
Washer, Heat Control Thermostat . .
Thermostat, Heat Control Valve. . . .
Shaft, Heat Control Valve .o ... ..
Bracket, Heat Control Valve Stop. . .

5.020
5.020

5.020
5.010
5.010
5.010
5.020



R

:

L= == B T U

Clip

=5
=
]

Do =1 o o e £ B =

PART NAME

Shaft, Carburetor Extension......
ClHp i e e R R e s
Rod, BellCrank . .. ..,........ 2
Spring, Linkage Tension ...... .

Boli e, S ood A Ao dnfr
Lockwasher. . ........ 3 A ORED
Rod, Pedal ..........
Boot, Pedal Rod . . . . . 1 .00 R 5
Pedal .8 Sheeie®e A v R A .
L Y e e g s o B0 o og ot $2aa
Clip, Blvot Pin. . oo o .
Bracket ,....... canon
Switch, Overdrive chkdﬂvm ......
Swivel, Bell Crank , .......... .
Jam B L e . 1 o000

Spring, Bell Crank Swivel .......
Cotter Pin, Bell Crank Swivel. . . . .

Bel Crank ,.......... O o
Retainex;. . . #%0.. 2oiini, 0.0 G0 O o
U, T o B o e o I
Clip... 30 40000 0 Of e

Brac kr_-t qu embly
Cotter Pin. .......

Serviced in erburemr Onl_r,r
Bolt, Carburetor Extension Shaft. . .
Luckwasher. BT b L D S e T

FIGURE 3-3—ACCELERATOR LINKAGE—4 CYLINDER—EXPLODED VIEW

I
27 3___?

FIGURE 3-4—ACCELERATOR LINKAGE—6 CYLINDER—EXPLODED VIEW

PART NAME

Serviced in C:l.rhruretcrr only

Rod,

Clip . .7 .

Bell Crank

Soid EBeN Cranke . e L . e e

Bell Crank. .. ..

Clip, Tension Spring . ...
Rod,

Padal ol T d S

GROUP
3.410

3.410
3.410
3.090
3.090
4.090
3.085
3.400
3.085

22

KEY

11
12
13
14
15
16
1
18
19
20

PART NAME

2 e s o e e e T e

Bracke o paerss s ey o. Lo s,

Switch, Overdrive Kickdown
Swivel,

GROUP

~ 3.400

3.070
3.070
3.070
3.070
3.070
7.806
3.000
3.000
3.090

>



QBO'E  tttttrerriaasesasiasisaaaaas 10jaInq180
Wi | = o i FOG G B oG T Wwonoep pue [ang ‘dung
(Epr o e e LA LT Iojarngre] o) dung ‘Ajquassy aqn
0BG'E  tttttresscisssasaciaaciaacs I0]2aUU0Y
PBEDE Tt © ottt aadip PISIYSPULM 03 dung ‘aqny,
DRGSR W e PIOJIUEIN 33Eu] 0f duing ‘A[quassy aqnL
OBS'Ei- - T R R et i YUBL, 0} adneD [ang ‘19¥SED
08G'E ottt JuQ quEL ‘[eng ‘afnen
0258 R I AT [ong “uel
dNoys HJINVN LHYd

6T (1] e e e R i e aqnL Jaqrid queL [and ‘as0H
o1 ORSIETE Lo s SR 29[ HuUEL 8ng ‘aqn
LT 05g'p ot T AP R swerg o) auyy (ang ‘did
o1 pag'e e 0 AP PIOJIVE ayeul o} dwung ‘ATquassy aqnl
o1 OLFE e R e WARIEA puE [ang ‘dung
FI FOE0 * aqny Jadig pratyspuly o) dung ‘Arquiassy aqnr
e DOGTEl b R e A e R e noqrE
ZI T i i~ L ot ah 250y 0} yue] 1and ‘Alquassy aqnl,
T DUOTEL e AR e ‘+r dwing o aupy yueg 1anJ ‘esol
AdTH dAN0uD JWYN LHYVd

¥IANITAD 9 ANV t—WALSAS 1aNd—S-€ 3¥NDH

S7300N
TAD Y

- M o3 " W oo = o ;M O
—l

b
-

23

™
™

EN
)™



FUEL
LISED
FIGURE PART | pep car
NUMBER GROUP, PART NAME and DESCRIPTION Numeer | MODEL
513[514
3.000 - INTAKE MANIFOLD
3-1-19 ManifolaR e sy e ) . T 0 s oo L 208887 1
3-2-1 Manifold (less Studs) . ... ... ... .0 iueas R e e R A 208886 1
3-1-11 Stud, 3/8"-16 x 3/8"-24 x21/8" . ......... cEdona cofangoeo oo 208894 | 2
3-1-12 Stud, 3/8"-16x 3/8"-24 x11/2" . . . ... ... L ApANO0eD D 208895 | 3
3-1-10 Stud, 3/8"- 16 x 3/8"-24 x13/4" . _ ... ... Y L 208886 | 2 2
3-2-4  Stud, B/BM-16x 38124 x 1 I/BY L L e T O 956 8
Dﬂwel’ llll"r L 4 1}"2“. ® % % % 4 0 8§ BN # & BN E N oWomoEmoE A AN EEE W # 08 = & + % % 3 = 489 2
Retainer. . . . . P g T PR, T R oo B O A Ge O o & fe 208800 2
3-2-10 Retainer. . . .. ..... Rl L R, = W o T B R G S o o 2088589 8
3-2-12 Flatwasher, 13/32"8m. .. ... ... oo ofe c s s s amnn N ADSe0 o 0D 247 2
3-1-13 b o o bty 1 A o T P e SR S R T | AL - e L 2p8858 | 7| 10
3-1-17 Bolt, 5/16"-18x 1" Hx, Hd. ........ o | NEEC oo Tas | 4
3-1-16 Lockwasher, 5/16" Int, Tooth . ... ... B e T o 3 e 200 | 4
3-2-16 Bolt, 3/8"-16 x 1 1/8" Hx. Hd.. . ... .. Manifold | == e 182 4
3-2-15 Tockwasher, 3/8"W MedSh . .. s s v o« dliEes 7 | oo cfm e e 192 4
3-1-9 Casket {to Bloek). . .« v v vt v v v v v e oGO e A e i A B BB &G e o 208891 | 1
3-2-3 Gasket {to Bloek) . . . - . . oot o ciew s e o L " o 208890 1
3-1-20 Gasket (to Exhaust Manifold) . . . . ...... RS i o b e A S plg & o 208893 1
3=-23-6" Gasket (to Exhuast Manifold) . . . . . .0 v v oo v v Ao OO0 dOEDDoa D oao 208892 1
3.020 - CARBURETOR CHOKE CONTROL
T B R R o ATt s P PR Rl L eE i 209726 1
T T L o e o e e i o e OODCOEooE .G 209727 1
Tam Nut, 3/B"-2d Hx, ....--c.ncouvesns B e e r T 290 1 1
Lockwasher, 3/8" Ext, Tooth. . . . . . . .. ... u ittt nmasrnr s - 291 | 1 1
3.070 - ACCELERATOR PEDAL
3-3-9 Pedalgis-qi s Sl L ek L L. G o SR SRRy & s e, ot D 209728 1 1
3-3-10 Nt TERTHE G i e B i e By R N OOGCOROADOGAan D0 0E g 207453 | 1| 1
3-3-11 ClipedvoliDins t= 8-, D oL, L R SR al o e N < 203746 | 1| 1
3-3-12 Bracket (to Floor Pan) . . . . .. oo e e v nna. S, R SR T 209728 | 1| 1
3-3-8 TIN50 £ ey S e PR R e - Sl O ECG 0D 0.0 S eennaanna oo 201508 1 1
£
3,085 - ACCELERATOR PEDAL ROD
3-4-10 b2{aTs [T SR A L S e o R e 5 P, T 5 RN R SR TR - 5 212585 1
3-‘3‘-1 Hﬂd ...................... % % % 8 B & 4 % 3 & @ E E F B 2 4 @3 @ EE FFEoEoAow 21274u 1
3—3—15 IEI.II!I Hl.ll, 1}"4"'23’.&- ------------- R O i R R Bl e Br v i mw 649 2 2
3.090 - ACCELERATOR BELL CRANK
335108 EEBAL Crankto2. -t L 5T C o L et SRl e e 212506 | 1| 1
a-4-5 Stud. i 0. S el R (et e e e CogOoamoe0nog 212597 1
3-3-19 Retainer .......... rnohohaCcAa0foasOanEoo A A0 BT oo 205680 | 1] 1
3-3-14 Ewivel s S e BT R e o PR L s T B 3 e O 208698 1 1
3-3-16 Spri_ng ............ 4 % 4 8 5 B B E s s oE o amEowomoEow a8 e om £+ 4 408 8 = = 208700 1 1
3-3-17 CottersPin s 3 a4t Dias ot T . e o0 e D o . 925 1 1
3-3-22 Eraaketiiinel SPin).cc .. Lo Skl o EECTERTE T e L, ) 212741 | 1°
d=3=-5 Bolte Al =200 R  H i o i el e R 179 2
3-3-6 Twockwasher, 1/4" Ext. TOOE . & v 4 ¢ ¢ o 0 clinimia mfe st o ams w s s o a8 6sas 370 2
3-3-20 Mut, 1/4"-20Hx. . . .. ... OO 00O NG On S 00 Na5Eansa0annoEs 203 2
3.400 - ACCELERATOR LINKAGE TENSION SPRING
3-3-4 S GcmocaoaaabnaABo 05 T P B G 0 8 g o P Gt T A S P o T z 207457 1 1
3-3-21 (SIE = o ol Dhs o et o o o0 AADODD 000D oD Ao e . 212508 1 1

.
|
1



FUEL 3

FIGURE PART ,,E:azlin
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513|514
3.410 - ACCELERATOR BELL CRANK ROD
3-3-3 Rod (to Cark. Extension Shafl) . . . . . o .o vt i r v mn o v s didle e s 212742 1
3-3-2 Bk noo6 oo 3 e R PP TR i e e T e h b & o T 200485 | 2
3-4-3 Rodi{toiCarb S siliynitot L R ns et i e e e v AR L 212599 1
d-4-4 CLHp{EofBeRICTank) ; o .« el cERgmep L 4e ST i | e 200485 1
3-4-1 1 Pl of C oy Y T e 5 ) S D D DD D D PR D D0 A 201919 1
3.450 - CARBURETOR EXTENSION SHAFT
d=3-1 10 shafti(incl S Leye pand Bracket). . e e o s e R S0 212743 | 1
3-3-25 Bolb S 5416 L] BiscdE MBI A HdY Shin v v e e e e e SO R 208 2
J=3-26 Lackwasher, 5/16" Ext, Tooth . . . v ov v vimannn v nnnns o 348 | 2
3-3-23 e e R Y T i A IS MRS o, AL o e D s W Eoteg e 472 1 1
3.470 - FUEL PUMP
3-5-5 BunpSFdel andBVa cunmn s o D L S e e 212737 | 1
Spacer, PumptoBlock. ... ............... T ol AR s i 212815 | 1
EhEy EANITR e 1L TWATIN T o | s I £ 7 S m ot SR AL B 30| 2
Lockwasher, 5/16" Ext. Tooth . ...... R La TN o e v 348 | 2
Gasket {to Block). ... ........... AR e T P e o o 200283 1
Gasket, Cover Plate (Vacuum Side). . . . oo v iiinvem i v ounnns.ins 208858 | 1
My I S e L E e e AT SEmEs g Sen Leard LA RERGe e s 212376 1
e e A TR e L L T o R o R B 183 2
Lockwasher S5 IB BN ATooth o9, . e v e i n e s e b B 348 | 2
Cinskobiif o Block) INSRIRESIE L | it L aa i e WS TRIDLIN L a9 200283 | 1
Pump -Package, Fuel and Vacuum . . . . ... ... .0ttt 212735 | 1
Consists of: P
3-5-5 1 - 212737 Pump, Fuel and Vacuum ¥
1 - 212815 Spacer, Pump to Block
2 - 200283 Gasket, Pump to Block
2 - 330 Bolt, Pump to Block
Z = 348 Lockwasher, Pump to Block
1 - 202132 Elbow, Pump to Carburetor
1 - 202123 Elbow, Pump to Manifold Tube
1 - 202123 Elbow, Pump to Windzhield Wiper Tube
1 - 212709 Clip, Manifold Tube to Wiper Tube 8
1- 759 Screw, Manifold Tube to Wiper Tube Clip
1- 370 Lockwasher, Manifold Tube to Wiper Tube Clip
1- 243 Flatwasher, Manifold Tube to Wiper Tube Clip
1- 203 Nut, Manifold Tube to Wiper Tube Clip
3-5-18 A T T S T B AT D o o e 0 0 00 ) £ B B 11 £ 0 o s el oy e s s £ 212611 13
PumpleFuel G frin, et SN plf PUale il ot e 212377 1
LA 3 B b T e o L e s A R s 296 2
Lockwasher, 6/ 16' Fxi. Toothb RS b bl -0 e e Sy 348 2
Gasket (to Block). .. ... L ke o B e s e o T R e R T L v 200283 1
Pump Package, Fuel and Vaculiml . . . v v v v s u v o 0 o o v s omesncnnsns ST 212738 1
Consists of:
3-5-18 1 - 212611 Pump, Fuel and Vacuum
1 - 200283 Gasket, Pump to Block
1 - 202132 Elbow, Pump to Carburetor
2 - 202123 Elbow, Pump lo Manifold Tube
1 - 202125 Connector, Pump to Windshield Wiper Tube
2 - 212709 Clip, Manifold Tube to Wiper Tube
1- 759 Screw, Manifold Tube to Wiper Tube Clip
1- " 370 Lockwasher, Manifold Tube to Wiper Tube Clip
1- 243 Flatwasher, Manifold Tube to Wiper Tube Clip
1- 203 Nut, Manifold Tube to Wiper Tube Clip

25



*As Required

3 FUEL
USED
FIGURE PART | per AR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
S13]514
3.472 - FUEL PUMP CAM LEVER
Lever (use on 212377 Pump) ... .. RPRP R .= s U AP R 213143 1
Faver (useion 2123811 PUIGD) o v v v s v v sis fin g cle s o @ st s e s e \ 213144 1
DT ADE s e ) = Al i o at et URe oM | e L R 213145 1
PAnprf e S o L S12RTT i f s AAAETLE AR 213146 1
Retoinar ety ins e 5 Sdn, andiZI2611 |5 5 o L At 213147 1
S0S A e noe d 000G o0 o oD oA | Aonroanndod oA nG ook 213148 1
3.474 - FUEL PUMP BODY SCREWS AND STRAINERS
(212377 AND 212611 PUMPS)
Stralner, Fuel, . ........c.cucovaes OO D ) B % Fo 1 0 B B0 o : 213149 1
Strainer, Vacuum . ........c00 04 e e o o TRy BRI Lo e S S @ - 213150 1
Spring, Vacuum DiaphTragm . . . . . . 0 v v v s v s s s v s s s s a s s s unnsnnens 213151 1
Serew with L/W, Fuel Valve Housing COVEr . . . . v v v v s s s v s s e rvmnns 213152 2
Screw with L/W, Fuel and Vacuum Valve Housing . . . ... ... ... 00 onn. 213153 *
3.480 - FUEL PUMF REPAIR KIT
Repair Kit (use on 212376 Fuel Pump). . « « v v v v v v 2lamm v oo nn e s 213154 | 1
Repair Kit (use on 212737 Fueland Vacuum Pump). . ... ... ... .. .. 213155 | 1
Repair Kit (use on 212377 Fuel PUMP). . . o oo v v v e vn v nnn v neons ooy 213156 1
Repair Kit (use on 212611 Fuel and Vacuum Pump) . . ... v v v v v e . 213157 1
3.490 - FUEL PUMP BOWL
TEITTE by i e o R i i W] 3 o 1 el P u PRt Lo e L IR P e S 201577 | 1
e AT L B e o i T AR i T e~ s o] R S i R il 201578 1
SOereen. . .- .- . e s s L S o s OB Ded 6 ot G0 213162 | 1
Bail (inel. Serew, Mut and Seat) . ... ... ... .o R S BN 203260 | 1
3.500 - FUEL PUMP DIAPHRAGM KIT
Diaphragm Kit (Fuel 5Tde) (use on 212376 Pump). . . . . ... .ovvnnn 5| s1s1sE | 1
Diaphragm Kit (Fuel Side) (use on 212737 Pump). . . . o oo v v v oo e P 213159 1
Diaphrapgm Kit (Vacuum Side). . . .0 v et v o i n it i e e e i e e 213160 | 1
Diaphragm Kit (use with 212376 Pump) . . . | Export Only - for use | .. .. 203344 1
Diaphragm Kit (use with 213737 Pump) . . . |with Alcohol Base Fuel | ... . 213161 1
3,505 - FUEL PUMP OIL SEAL & e
il s nn s a s b oaa s use on T R A 213163 1
Gaskab 2l EreT s AR 212376 Pump | ....... R 213164 | 1
0fl Seal (Fuel Side) . .......... uSeon T e e e e e 206701 1
01l Seal (Vacuum Side) . . . . ... .. 212137 Pumpi| L . ... LSl o 206699 | 1
3.520 - FUEL TANK
R SR SRR o R L AR e’ mal 4 ... | 209730 | 1|1
Bolt, Front. 3/8"-16x 1" Hx. Hd. . ....... .. cc:.av. o8 . 181 | 2 | 2
Bolt, Rear, 3/8"-16x 1" Rd. Hd. Carriage. ........... ..., B 857 1 1
Anti-Squeak, Frdnk. . . ..o o om0 s m s a e s s e e e ovany . .. | 200731 e |
AntisSqueal, Teay e SO amnbn Besa SRl s, s LT R 4.3 1 200459 | 1 | 1
Honlmuts 348 ELBRHAC . o0y, M e S et DS R R 958 | 3 | 3
30-2-1 {Ranaeel i St SR IS TR, S o L g TR ) TR P Nl N 200732 1 1
26




FUEL 3
FIGURE PART pE:SECDAR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
S13| 514
3.530 - FUEL TANK FILLER TUEBE

3-5-8 AU e 7 i e s o g PR G TSP B e L o A 208733 1] 1

3-5-9 Hose, 21/4"IL.D. x 3 7/8". . ..... amar e et T Ty, B N Sl 200462 | 1| 1
3-5-10 Clamp, 125 /BN atCR D Bl ol M e BB T ) { anl RR Ao .. [@802120 2| 2

8.550 - FUEL TANK TO FUEL PUMP LINE g

3-5-2 Tube (161" Roll} {inel. Muts) . . ... ... ..0c0vuu.n it st . 2l2gl2 (1| 1

Nut, 1/2"-20 x 5/16" Inv. Fl. Tube . .. ... S T Y Y 202133 | 2| 2
VR EITE S e o o i iy L SR S e et i e p 205311 1| 1
Bolt, 5/16"12 x 58" Hx. HA. TAD v v v v ss s s oeessnnee. o - 284 | 1| 1
3-5-7 Clip {(Tuba 0 Frame) .. . . . c v v v v v nnensss FEE i e e i 207470 | 4| 4
3-5-1 Hose, Fuel Line to Pump. . . . . v« v v v v v v v e SR T Cher 212378 1 1
Eihowil BumpiEnd) Frese Teps s 10 L e e s e e e s 201823 | 1
3.560 - FUEL PUMP LINES
Tube, Pump to Carb, {incl. Nuts) . .........cc.ou... S Sy 212379 | 1
A-5-171 = Tube S Pump o CArhRUOCISNULS) e e s s e o o R 212380 1
Hut; 1/2"-200Hx. % 5/16" Inv. FL. TUDE .« o & s s vt cr st s e oe st 202133 2 2
Elbow, 1/2"-20 x 1,/8" Pipe 907 x 5/16" Inv. Fl. Tube ............. 202132 | 1| 1
3-5-16 Connector, 1/2"-20 x 1/8" Pipe x 5/16" Inv. Fl. Tube . ... ......... 202880 1 1
3-5-8 Tube, Pump to Intake Manifold (incl. Nuts). . . . . ... .. .0, 212736 | 1
J-5-14 Tube, Pump to Intake Manifold {inel. Muts). . . . . .. ... ... v eunnon.. 212515 1
Nut, T/16"-24 Hx, X 1/4" Inv. FL. Tub2 . . . 0 oo s oo e virie s e e ans 202143 | 2| 2
3-5-3 Elbow, 7/16"-24 x 1/8" Pipe 90 x 1/4" Inv. Fl Tuhe k.- oafate et i . | 202123 | 2| 2
3.580 - FUEL GAUGE - TANK UNIT
3-5-12 B T R P B 1S R 1 T T R I N A A I A 209683 | 1| 1
Screw, Mo, 10-32 x 7/16" Rd. Hd. Cr. REC. . .. cc oo eenon AT T 530 | 6| 6
Elatwasher - Nor s L s s e o e = 0 S O O T PR O 6 3. 200469 | 6| B
3-5-13 Gasket =t i e e e e L S e R et 200470 1 1
Nut, Terminal. No. 10=-32 HE. . ... .. ... :ivuunossess ke S . 202 1 1
Lockwasher, No, 100Ext, Tooth . .. . . a0 o s st o 204 1 1
3.690 - CARBURETOR
1-1-21 Carburetor, Carter Models YF 82053, SA, BB . . . . i it ittt e oo s e 2132548 1
Carburetor, Carter Model YF 8145 (use Carburetor, Part No. 212882) . ., . .

1-2-2 Carburetor, Carter Models YF B335, 84, 8B . ... ... .....c..uuvus. 212882 1
3-1-21 S R =t = R B S A e i s e e e i et e O R 208896 2 2.
3-1-23 Lockwasher, 3/8" 8m. ... .. A o o e R kLt 247 2 2
d-1-24 Jant Nk 8, A B e e B et n s s aas Py o B e 230 2 2
3-1-22 Gasket (to Manif-::ld} ................................... 212009 | 1| 1

Body Flange Assembly (YF 8208, SP. 8B Carburetors). . . . ........... 213283 | 1
Body Flange Assembly (YF 8145, YF8338, SA, SB Carburetors). . .... ... 213284 1
Float (YF B20S, SA, SBE; 8335, 8A, 8B Carb)) . . .. . oo o v e e i i, o 212944 | 1 | 1
Float (YR BI48 CarbiiEl. . . . . oo i e e e s s v A e e i 212945 1
BiniFlopirL.eve g Fulerimn getrtin®ans. o oL L T e L B 212948 1 1
Needle and Seat, Float (YF 8205, SA, SB; 8335, SA, SBCarb.) . . .. ...... 212908 ) Y |
Needle and Seat, Float (YF 8145 Carb.) . . v v v v v o v v v oo n o n e S 212986 | 1
e G e e [l e ol = ) e e : 212948 | 1
Metering Rod, Ist Lean ., . ... .. { YF 8208, SA, SB Carb. } ..... bt 213024 1
MeteringiRodwand-Lean . .. - o ] st e e g | e 213025 1
Metering Rod, Std. . . ....... SR e SRS R SRR | 2129489 1
Metering Rod, 1st Lean .. ... YF 81485; 8335, SA, SB Carb. AR o 213028 1
Metering Rod, 2nd Lean ... ... { ...... 213027 1

27




FUEL

USED
FIGURE PARE  |'Pekiean
NUMBER GROUP, PART MAME and DESCRIPTION MUMBER | MODEL
S13)514

3.690 - CARBURETOR (Cont’d)

A el et R Rl b th ol ial s raas b b w0y ke e e e N AC CA D 212907 1 1

Repair Kit (YF 8205, 34, 8B Carb.). . . .. ... ..ot e eih B o 2125056 1

Repair Kit (YF 8148 Carh } (use 212006 Repair Kit and 212985 Nend]e

and Seat) . rhSoODLANOoeeT o0 Shiadan R W Ry o e e
Repair Kit {YF 3333 S.Fi SB Carb 1 a B oo e S R IR By By P 1.0 1 212906 1

28




	kfpm580020.jpg
	kfpm580021.jpg
	kfpm580022.jpg
	kfpm580023.jpg
	kfpm580024.jpg
	kfpm580025.jpg
	kfpm580026.jpg
	kfpm580027.jpg
	kfpm580028.jpg

